DF300RTSZE 4 H 3¢ & fift

DF300RTS PARTS LIST

FOREWORD

When you are going to order parts you may take this booklet as reference but
any differences please take the reality on vehicle as standard.

To find out the name, Item code or fitment you may check in the illustration with
the size and appearance .Then with the no. in the illustration you will find out
the name, item code and quantity.

There will no notice to you ahead of any change of the information in this
booklet.




% &h#l. ENGINE

i o5 S 4 R Y5 34 R K BB (Unit Price
NO.| Code name Chinese Description Qty| ¥ $

1 01010097 RN AL Engine Assy 1

2 HREE Inlet tube 1




SISk &SELA Cylinder Head & Cylinder

e % B th S0 4 R ¥ 4 R K B (Unit Price
NO.| Code name Chinese Description Qty| ¥ $
1 |H611A000YGH UL SR AL Cylinder Head Assy 1
2 REkE Cylinder Head Cover 1
3 S E Sk Cylinder Head 1
4 97008014 ENLE8x 14 Pin 8 x 14 2
5 | GOOMO07LBX | X{kiZiGB5787-M8x35 Stud M6x40 2
6 | FO3A032YGH aliE: Valve Cover 2
7 F001C057 OJE % £ PEl35%3 O-Ring 35x3 2
8 F013D021 k1t % DRSEA Electric plug DRSEA 1
9 | 923H080000LB ma LB EEM8H 18 Cap Nut 4
10 FOOLO002 ] £ ] 28 Cuprum Washer 8 3
11 FOOLOO1 i 14 [ o8 Cuprum Washer 8 1
12 | 96006035LBX INFHIZFEST87 M6%35 Screw M6x35 4
13 | 96006040LBX 7N FIZFEST787 M6x40 Bolt M6x40 3
14 | 96006016LBX N FIZFEST87 M6x16 Bolt M6x16 2
15 | FOOA061LBX TIRIMR AR Press plate. second environmental 1
16 FOOBO0O12 TR R e 3 Gasket, secondary injection pipe 1
17 F03B006 AR Bk L &R g 3 Gasket Left Cover& Cylinderhead 1
18 F032C070 OV % /8] 75%2.5 O-Ring 75%2.5 1
19 | H65A033YGH RSk 72 G (SC) Left Cover& Cylinderhead 1
20 | 96006032LBX IZ#4:5787 M6x32 (SC) Blot M6x32 2
21 H61B008 AT Sk B i Gasket 1
22 97010020 SENLEH10%20 Pin 10x20 2
23 | 563A038YGH ENAKEN Cylinder Block 1
24 617706000 HZEEM6(617706000) Nut M6 (617706000) 1
25 H61B010 AT AR B Gasket 1
26 97010014 ENLE10x14 Pin 10x14 2




ME &S] Camshaft & Valves

i = 3 4 B 45 5L 4 AR Kkt B4 (Unit Price
NO.| Code name Chinese Description Qty| ¥ $

1 H61F020 MY 58 b 2H ALF Camshaft Assy 1

2 563F000 ST AR D Rocker Arm 2

3 | 81906016LBX | +FUikiZEf2GB819-6x16 |Cross recessed countersunk head sc| 1

4 F03L003 PR Eh PR AT AR Rocker arm shaft limit plate 1

5 H61F015 TR Rocker Shaft 2

6 H61F013 Vi R PR AS7 Al Limit plate component 1

7 H61F045 HEE ] Intake Valve 1

8 H61F039 HEET] Exhaust Valve 1

9 FOOF031 T4 R P Spring retainer,outer 2

10 FOOF032 BTN SRR R Spring retainer,inner 2

11 F00C043 P B Oil seal,valve stem 2

12 H61HO004 SURILE: S Inner Sring 2

13 H61H003 SARLALS S Outer Spring 2

14 F031F034 ST Ah s e Spring Seat 2

15 F031F033 1741k Valve clamp 4




IERT$%2% Timing chain

=,
R . =
W \10
A 9
] 8
* 12
-
¥ " = 4 B %3 44 R HU 8 B4 (Unit Price
NO.| Code name Chinese Description Qty| ¥ $
1 301F011 1B BN EEFE(34T) Timing Driven Sprocket 1
2 HO6F012 1E 55 2% (3x4-104L) Timing Chain(3x4-104L) 1
3 H06C007 2% F 171 HR (CB250) Guide Plate(CB250) 1
4 H06C006 BE2K TR B R (CB250) Adjusting Plag(CB250) 1
5 | FO3LOIOLBX | #f2k5k E4&:C4HIM8%32.5 Locating Plate (M8x32.5) 1
6 DO0L019 FRELE (28) Washer(28 1
7 FO3F050FH 12425783 M6x10 Bolt M6x10 2
8 F03B004 oI SR SRk 3R Gasket, Tensioner 1
9 F032F014PW oI 3% OH 4 Tensioner Assy 1
10 | 7006016LBX | P /N EEIEFEGB70 M6x16 Crown Bolt M6x16 2
11 H61L144 B PRI RR Limit plate, chain 1
12 | 96006014LBX I FES5787 M6x14 Bolt M6x14 2
%5 7



F #h3h#E 35 Right Crankcase Cover

16

\'__ 11
lm\‘. S 12
I
18 19
T 20 21 22 23
0 24
9 -
- -
(S
52 T 4 R 3 4 TR i BB (Unit Price
NO Code name Chinese Description Qty| ¥ $

1 H61B002 A5 A v 5 e A Gasket 1

2 97008014 JENLEH (28%14) Pin (28x14) 2

3 | 81906012LBX + SR AT Cross recessed countersunk head sc| 1

4 H61L267 HEPHES AR Limit plate,Crankshaft 1

5 506C174 TH3EH12x20%5 Oil seal 1

6 |H611A034YGH Al EhAE Right Crankcase Cover 1

7 PN

8 D001C027 T A Oil window 1

9 | FO02G010LBX BE A ge b i oH (4 Clutch Controlling Rod 1

10 F02D048 [ Pin 1

11 F031HO007 BT PR ety i Reset Spring 1

12 F031C029 THEH12x22x%5 Oil Seal 12x22x5 1

13 | FO7C036YGH ML ZE(3W-250) Oil Lever 1

14 D002C060 B RO%Y P O-Ring 1

15 | H61L0O31LBX Bo& AR 2R [ e AR Fixing plate, clutch calbe 1

16 | 96006040LBX AL IR 5787 M6x40 Crown Bolt M6x40 9

17 | 96006050LBX A IZ A 5787 M6x50 Crown Bolt M6x50 2

18 F05C078 O35} P (D 13 x 1.9/5UK) O-seal ring 1

19 H18E010 HLIH R D8 28 80 AH A Oil Filter 1

20 FO5H022 KL VH 5 v 8 o o Spring, oil fine filter 1




21 F05C079 O % & P8l O-seal ring 1
22 | '"H18EO11YGH NI ETE Fe 5 End cap, oil filter 1
23 | HISMOIOLBX | XUkiZk: (M6x28/# H & double screw bolts 3
24 | 923060000LBX i RUR R Cap type nut 3

HiZR Oil pump & Oil Filter

"‘"o; .

T

{55

3 4 FR

gL 3L AR

54 4y (Unit Price

Z
©)

Code name

Chinese

Description

b4

$

H61E000

DIREEZNGR

Oil Pump Comp

81906030LBX

+ UL I GB819-M6x30

Screw M6x30

O FE9.4x2 .4

O-Ring 9.4x2.4

HRET

DRSS

LR

HLI R A 2

HLIH R A A4

HLHZR 5 (35T)

LIREER

ol D=l IN-F -C3 BN R N RV R (NN SR B SR e

DIRE N

—_
[\

IRET

NS I N N e ey = S NG N N NS I NS IS




E A8 Clutch

i; 5 th 4 R 9 5L 4 R Hoit B4 (Unit Price
NO Code name Chinese Description Qty| ¥ $

1 30225G060 EESMAR (70T) Driven Gear Assy 1

2 HAEaINEHE (70T) Driven Gear 1

3 iR En Spring Washer 1

4 BEdEtoE Clutch Gear 1

5 AR B A Clutch Piece & Driving 5

6 BO A BN Clutch Piece & Driven 4

7 e Locating Piece 1

8 I Spring 4

9 AR TR Clutch Piece 1

10 222 BB EEM6%20 Bolt M6x20 4

11 F03G020 A PR B AR Locating Piece |

12 L3I Spring Washer 1




13 KIEERE (PU TR BEM16)3 Nut (M16) 1
14 h 716003 Bearing 16003 1
15 B A ST Rod 1

W& AL R2HE Magneto Gen-set

I5g = Hh 3T 44 R o 3 AR ¥ BN (Unit Price
NO.| Code name Chinese Description Qty| ¥ $

1 | 96006050LBX BEFE5787 M6x50 Bolt M6x50 2

2 | 96006040LBX 12445787 M6x40 Bolt M6x40 5

3 | 96006025LBX BEFE5787 M6x25 Bolt M6x25 1

4 | D002A043YGH KA Checking Cover 1

5 D001C051 O % £l (27.4%2.4) O-Ring 1

6 | H61A040YGH i Front Cover(left) 1

7 | 96006020LBX B2 AEM6x20 Bolt M6x20 3

8 | H61A045YGH LG EE 35 One-way device 1




9 F003C056 OJE % £} 6l 63x3 O-Ring 63x3 1
10 | 96006040LBX B2 25787 M6x40 Bolt 5
11 | 96006028LBX IRFE5787 M6x28 Bolt 1
12 |[LOOWG241YGH foJasn (73-4#) Rear Cover(left) 1
13 | D002A042YGH IRFL R Upper Checking Cover 1
14 D002C052 O % /] 13.8%2.5 O-Ring 13.8x2.5 1
15 | 96006012LBX IRFE5787 M6x12 Bolt M6x12 1
16 H20L011 T FEHLER R R AR Clamp 1
17 3354D030 R4 28 A1 A4 (YBF200 75 A4 Switch & shift gear 1
18 | 96006016LBX IEAE5787 M6x16 Bolt M6x16 1
19 'FOOD040 R 55 5240 1 Switch 1
20 | F00162D070 | F&HMLIE T4 (B K ddids Magneto stator assembly 1
21 97010014 JENEI10%14 Dowel pin 2
22 | 578305016LBX HEFE5783 M5 x 16 Bolt M5 x 16 2
23 H61B001 Vel A S Front left cover gasket 1
24 | 578305030LBX 12 F5783 M5x30 Bolt M5x30 3

BHEHFE R Crankcase
30 -
35
al
Vol &

104

Fr = o3 4 BR P & B (Unit Price
NO.| Code name Chinese Description Qty| ¥ $

1 | 96006080LBX 12 F25787 M6x80 Bolt M6x80 2

2 | 96006050LBX 12 F5787 M6x50 Bolt M6x50 10

3 F001C042 THE20x34%7 Oil Seal 20x34x7 1

4 F001C046 T 14x28%7 Oil Seal 14x28x7 1

10 0L



5 F001C045 HiEF14%x22%5 Oil Seal 14x22x5 1
6 | FO3A032YGH Stk Adjusting Cap 1
7 F001C057 OJE % £ 1El35%3 O-Ring 35x3 1
8 506H008 HLVH 3 78 o o 5 Filter Spring 1
9 '522E010 ML R D828 8O A Filter Net 1
10 | 525E026LBX TR MR TE Plug, drain 2
11 DO00L022 R Aluminum washer 2
12 | DOOMOO9LBX | Xk#EME: (M6x32/15 F14E) Double screw bolts 1
13 | 'H61A010YGH e Ml AR 24 Left Piece 1
14 563M001 Rk B2 A Stud(M8x246/DR300) 2
15 | 2766204TM HhATM6204 Bearing TM6204 1
16 | 2766215RS HHATM62/15 RS Bearing 62/15RS 1
17 | 2766302TM HhATM6302 Bearing TM6302 1
18 97010014 ENLEH(210%14) Locating Pin 1
19 97013015 FENLEH(213%15) Locating Pin 1
20 H61B005 i A 4 2 e 2R Gasket 1
21 290152712 TREFEHZRNK 152712 Bearing NK 152712 1
22 | 96006016LBX 125787 M6x16 Bolt M6x16 1
23 GO5L057 AR B AR (KA CG150) Bearing pressure plate 1
24 | 2766006TM A TM6006 Bearing TM6006 1
25 2902110 Hh7KHK2110 Bearing HK2110 1
26 | 2766328X1E2 A TM63/28EK 1 Bearing TM63/28EK 1 1
27 |27663022RSTM Hh7ATM6302-2RS Bearing TM6302-2RS 1
28 AL P g Oil injection nozzle & COD 1
29 | H61A020YGH A5 T ey 6 LA Right Piece 1
30 HO6MO002 SELCELIZ 2B Stud(M8x227/CB250) 2
31 | 96006055LBX BEFE5787 M6x55 Bolt M6x55 1
32 | 96006060LBX IZFE 5787 M6x60 Bolt M6x60 1

RhimZE . FEdmBA Y & SEZELH Y Crankshaft & Piston

T

5

Hh 3 4 FR

P

5 {4 (Unit Price

NO. Code name

Chinese

Description

EA Nl

¥ | s



1 5631000 AR AT 1 B Crankshaft Assy 1
2 Hi7KTM6207 P5 Bearing TM6207 P5 1
3 [ Key 1
4 ik Left Crankshaft 1
5 MR A Pin Comp 1
6 ERF Conrod 1
7 R hK Roller Bearing 1
8 A Al Right Crankshaft 1
9 HET Shaft Pin 1
10 ST Eh Ui Balance shaft gear & Drive 1
11 2766328X1E2 B A TM63/28EK 1 Bearing TM63/28EK 1 1
12 H61KO015 FRN 5 24T Drive Gear 24T 1
13 F00G052 T e 2l Spine Washer 1
14 H20G055 KIS/ VY TR EE (& Nut(M16) 1
15 506J011 PLE Circlip 2
16 H61J012 T FERY Piston Pin 1
17 H61J014 e Piston 1
18 H61J013 THERHE Piston Ring Set 1
19 563J020 S 467 e 20 ALF Balance shaft assembly 1
20 S ity Balance shaft 1
21 SET M B Ui ES Balance gear & driven 1
22 AT B B S Secondary balance gear & driver 1
23 JAE Spring 4
24 R Washer 1
25 b Spine Washer 1
26 b Spine Washer 1
27 R Retaining ring |

F BI4h4HH Tranimission Device




98 29

i = 4R e X %4 BR & BN (Unit Price
NO.| Code name Chinese Description Qty| ¥ $

1 5253K030 FE 4 (NSR30075 1) Driving Shaft Assy 1
2 5251K031 LI QVED) Driving Shaft 1
3 #h sleeve 1
4 525K220 AP FERLE sleeve 2
5 Tes Circlp 1
6 2 Y Dusk-Washer 1
7 525K221 =YX E B e Spine Washer 2
8 5251K035 TR F ke Dusk-Washer 2
9 5251K032 PR 3rd Driving Gear 1
10 HE ST 4th Driving Gear 1
11 5257K 040 Rl ZHLE (NSR 30075 1 4 1 Driven Shaft Assy 1
12 525K041 fE5 R #h (NSR30075 A% 4% Driven Shaft 1
13 S Washer 1
14 5251K045 e =) NS sleeve 1
15 5251K048 Tk B A #E Starting Gear 1
16 5251K047 U4 M Bh 25 5 Dusk-Washer 1
17 # sleeve 1
18 EIH: P FE Washer 1
19 5251K046 =R B 3rd Driven Gear 1
20 o Y Dusk-Washer 1
21 ji& el Circlp 1
22 525K222 VAY L INtsE i 4th Driven Gear 1
23 # sleeve 1
24 5251K042 — 4 M BhAES Ind Driven Gear 1
25 LHESS Washer 1
26 # sleeve 1
27 F0016K014 FAEER (520-13T)IN)E Driving Sprocket(520-13T) 1
28 FOOKO013 F RS B Locating Plate 1
29 | 578306010LBX IZFGB5783 M6x10 Bolt M6x10 2

paicy

IR H144 Drum Set




I5g 5 Hh 3T 44 R S ¥ BN (Unit Price
NO Code name Chinese Description Qty| ¥ $

1 | FOOIK000CX | #RiEZHM: (CGl125hn& Shaft Assy 1

2 |578306020LBX- N SKIE R iR ar Bolt M6x20 1

3 FOOK070 A Y B S R 24 Limit Part 1

4 |578306025LBX NSRBI ar Bolt M6x25 1

5 FOOH009 IR BGE NIRRT (NT) Reset Spring 1

6 5252K060 | AR EZHAF (NSR3007544) Drum Assy 1

7 A Cam & shift gear 1

8 RERDACE! Locating Pin 1

9 AR Drum 1

10 525H039 Tk Sty Fork Shaft 1

11 525K073 PR X Hh Fork Shaft 1

12 PR X (R) /NSR30075 Fork R 1

13 PR X(C) /NSR30075 Fork C 1

14 PR X (L) /NSR30075 Fork L 1

BB L&Y F Starting Motor & Fly-wheel




i 5 W34 R E S 44 R ¥ B (Unit Price
NO.| Code name Chinese Description Qty| ¥ $

1 503M018LH F LB AE M 1040 Bolt, magneto 1

2 503L197 ] iron washer 1

3 H281D060 | fkHAHLL ¥4+ (CBN250) Magneto Gen. Set 1

4 /S A2 HGB70 M8 x 18 Bolt GB70 M8 x 18 3

5 R NN Flywheel Assy 1

6 FAL ) 22 (CG200) Starter oneway assembly, clutch se | 1

7 HO09K 020 B A #e Hh (210%52) Transmission Shaft 1

8 F03L023 UK Py # Push Washer 4

9 H091K019 FLXURR R A (T8 1# Gear 1

10 HO9K 142 HUB T R A (118D Gear ( II#) 1

11 HO09K037 FUSUBE UG e 5l (210%46) Transmission Shaft 1

12 525K021 BN ELIE i (NSR300) Oneway Gear 1

13 | H612D000YG Bl B L4 (DR250) Starting Motor Assy 1

14 | 96006030LBX 25787 M6x30 Bolt 5787 M6x30 2

ZE 28 R FE 2B Mt FRAME AND ACCESSORIES

:19
4\

Pava

5

ARV
A

15 71

N




Fr (G o3 4 R E ¥ BN (Unit Price
NO.[ Code name Chinese Description Qty| ¥ $
1 |0201-DF300RTS A1%4ZE Frame ASSY 1
2 02012287 A1-6H 34 Front bracket 1
3 02012293 ATHTHZE-150 Front engine suspension 1
4 02012290 A1) mEE-150 Rear engine suspension 1
5 02012204 AlJE~F X Rear fork 1
6 15010067 Ja~F Xl M14X1.5X275 Rear fork axle M14X1.5X275 1
7 NFHE 2 H B8 FEM 14X 1.5 | Hexagon flange lock nut M14X1.5 | 1
8 02012207 JGUE iR Lower connection seat;rear absorber | 1
9 02012208 VS BT SRR Connection plate,rear fork and absorber | 1
10 02012209 FHTF R E 2 Left wire hook 1
11 02012210 THEIT R A 2t Right wire hook 1
12 02012199 KAT e iE et Headlight left connector 1
13 02012200 KIT i Headlight right connector 1
14 02011925-1 FEMSE AR 22 38 < 40 Left plastic lower mounting bracket| 1
15 02011925-2 A B8 AR 22 3k 5 an Right plastic lower mounting bracket | 1
16 02012202 PAJE Side stand 1
17 FPEIZ 22 ©16X 18XM12*1.25 | Bolt,side stand ®16X18XM12%1.25| 1
18 07020138 PR B Spring,side stand 1
19 02011926 JaEE AT S48 Bracket,rear turnlight 1
20 02012151 JioL R 7 am Licence bracket 1
21 02012289 EEAS Chain adjuster 2

HARIFNF{E FOOT PEDAL & ACCESSORY

Pava

5

16 71




¥ = o3 4 B i 4 AR Kkt B4 (Unit Price
NO Code name Chinese Description Qty| ¥ $

1 02050077-2 e e R =T Front left foot rest combination 1

2 02050078 WA G RIA Front right foot rest combination 1

3 02050081 e IH G 5 Rear left foot rest combination 1

4 02050082 ) AR = o Rear right foot rest combination 1

5 02011920 ATHI AR Front guard plate bracket 1

6 02011922 INVEEEV RS &S Rear fender bracket 1

7 02011927 ALLRRS S5 28 Fuse box bracket 1

8 02012288 INFY P& SE Front guard bracket 1

9 15010072 A1-6H S EEY R EE Front bracket wind shield 2

10 02012291 ZEE AR an Air Filter Bracket 1

BO17T L




e E YIRS Steering control ASSY

12— 11
| 13
15 &)

F 5 b3 R 5 4 K Kk B4 (Unit Price
NO.[ Code name Chinese Description Qty| ¥ $
1 02030840 AR Upper coonection plate 1

2 02030837 Yaok==xiul Handle bar,Left 1

3 02030838 HFE Handle bar,Right 1

4 10020086 hitE Handle grip,Left 1

5 10020087 HIHE Throttle Handle Grip 1

6 10020088 PR Balancer 2

7 02030839 TEcHR Lower connecting plate 1

8 12030066 VR T 57K 30205/D25%D52*%16.25 | Tapered roller bearing30205/025%52%16.25 | |

9 12030067 4V T 57K 30206/D30*D62*17.25 | Tapered roller bearing30206/030%d62*17.25 | |

10 10030013 HA R F A Clutch handle assembly 1

11 07010229 R E S L Front suspension absorber(Left) 1

12 07010230 A E S A Front suspension absorber(Right) 1

13 07010211 JaIREAE (XRZ-HIZ-001) Rear shock absorber(Left) 1

14 08020329 THITTZR(L:550mm/105mm) Throttle cable 1

15 08020330 K TZR(L:550mm/62mm) Choke cable 1

16 08020331 BEA A (L:900mm/65mm) Clutch cable(L:900mm/65) 1

||

Pava

5

18 71




ATfEFE R Front and rear brake system

AR IETE 95X 4 W KOk BB (Unit Price
NO Code name Chinese Description Qty| ¥ $

1 04010142 BRI S R Front Disc Brake ASSY 1

2 |F300RTSbrake u AR 2 Front disc brake upper pump 1

3 AR AR 1 Front disc brake oil pipe 1 1

4 BRI 421 Front disc brake lower pump 1 1

5 TR 2 Front disc brake oil pipe 2 1

6 B N 222 Front disc brake lower pump 2 1

7 04020040 TR T 0130x9300x¢@150/5-¢ Brake Disc (Front) 2

8 |F-brake handle30 B HE ) - Front disc brake handle 1

9 FZEFy Brake pad 1

10 190043 T TR R A Micro Switch 1

11 04010135-1 JiEi TR S Rear Disc Brake ASSY 1

12 JE BRI HT 22 Rear disc brake front pump 1

13 Jo R v Rear disc brake oil pipe 1

14 JE R 5 22 Rear disc brake rear pump 1

15 04020041 KA @105%0240%@125/5-¢10. Brake Disc (Rear) 1

Pava

5

19 7




16 04990008 Ja R IER Rear Brake connector 1
17 190161 R F Rear Brake Pad 1 sets
g = W 4 R 4R ¥ BN (Unit Price
NO Code name Chinese Description Qty| ¥ $

1 10080058 5 Lock Sets 1

2 01020011 [N 2 Flasher 1

3 01020087 [y Ignition Coil 1

4 01020027 gk A% Relay 1

5 10070001 LN Horn 1

6 08010167 a2 2k Harness 1

7 01020017-2 1 8% B2 i A Rectifier (18P) 1

8 10990019 H1H(MG9-BS-C,151*87*105) | Battery(MG9-BS-C,151%87*%105) | 1

9 10050102 e Speedometer 1

10 01020086 Rkae CDI 1

& 20 0L




11 10010029 HETFRA Switch ASSY, Left 1
12 10010030 HEFF KA Switch ASSY,Right 1
13 09010107 A1-65 BEHR AT KT Headlight 1
14 09030084 S5 RAT Taillight 1
15 09020153-1 EipazAEEd Front Turnlight,Left 1
16 09020153-2 B E kT Front Turnlight,Right 1
17 09020154-1 Ja AL E AT Rear Turnlight,Left 1
18 09020154-2 Je A AT Rear Turnlight,Right 1
19 09030085 FRER AT Licence light 1

B 21 0L




o

#44 Z % SUPPLY SYSTEM

Fr = o3 44 BR IE 3L 4 R ¥ BN (Unit Price
NO Code name Chinese Description Qty| ¥ $

1 01030027 fhih#5(PZ32BY, H s X 1) Carburetor 1

2 01990074 TIRANSIEE Air feed device 1

3 01990066 Tk Carbon canister 1

4 02012294 Tk e 2 2k 7 A Bracket;carbon canister 1

5 01040059 TUEAR 48 Air cleaner 1

6 P Air filter 1

7 06030008 RN 4.5% & 8.5%750 Oil tube @4.5%98.5%750 1

8 12010007 HE e Clamp for oil tube 4

9 06990001 TR Oil filter 1

10 10060005 EERIPS Fuel switch 1

11 01990043 NS blocked valve 1

12 01050128 =R TN Muffler cylinder 1

13 01050127 WHERTE CGF#A) Muffler front pipe(with pad) 1

14 10040091 ViR R Fuel sensor 1

22 L




023 T




BI/5% FRONT&REAR WHEEL

Fr (G 3 4 R E L 44 R = By
NO Code name Chinese Description Q'ty
1 02040441-1 BIAC 7% Front rim 1
2 HIFCHI(M14%1.5%245) Front wheel axle(M14*1.5%245) 1
3 15010021 HI #2572 (025%@15.5X30) | Bush,front wheel(@25*@15.5X30) | 1
4 BT RS i E BUZEF(M14*%1.5) | Lock nut,front wheel(M14*1.5) 1
5 10040065 AL RS Speed sensor 1
6 06010027 HI#E AR(110/70-17 P245) Front tyre (110/70-17 P245) 1
7 02040442-1 JG R # Rear rim 1
8 JE#eHH(M14X@17X305) | Rear wheel axleM14X@17X305) | 1
9 HE (L) 017.5%026%18 Left Bush @17.5*@26*18 1
10 15010023 WE () 017.5%026%29 Middle Bush @17.5*@26*29 1
11 WE (f) 017.5%026*15 Right Bush @17.5*@26*15 1
12 Ja e B B8R RE(M14%1.5) | Lock nut,rear wheel(M14*1.5) 1
13 190225 SITTME Tire valve 2
14 06010026 Ja#e 5 140/70-17 P246 Rear tyre(140/70-17 P246) 1
15 02040458 BE2£520-10671 Chain( 520-106L) 1

324 L




025 T




IR Painting covering

F % = B3 &R ®’ X AR A B0
NO.| Code name Chinese Description Q'ty
1 03010769 A1-5HTJEH/DF300RTS Front Fender 1
2 03010771 A1-6T 18R /DF300RTS Front decorative panel 1
3 03010770 A1-6H{ [ #%/DF300RTS Front Panel 1
4 03031164 A1-634)X % /DF300RTS Windshield 1
5 03010772 A1-6H[ /2 KAHR/DF300RTS Front large panel;Left 1
6 03010773 A1-6H7 4 KH/DF300RTS Front large panel;Right 1
7 03010675 A1-2H0 £ 3 #7/DF300RTS Front Guard Board;Left 1
8 03010676 A1-2H7 4 #H/DF300RTS Front Guard Board;Right 1
9 03010677 A1-27: AR /DF300RTS Side Panel; Left 1
10 03010678 A1-24 IR /DF300RTS Side Panel; Right 1
11 05030077 A (E11T)/DF300R TS Fuel Tank 1
12 03010679 A1-17 B /DF300RTS Left middle side panel 1
13 03010680 Al-14 T {I|#/DF300RTS Right middle side panel 1
14 03010727 A1-2/ M HR/MEDF300RTS Left side panel small piece 1
15 03010728 A1-24 N /NMEDF300RTS Right side panel small piece 1
16 03010681 Al-17%J5 3 H/DF300RTS Rear Guard Board,Left 1
17 03010682 A1-14 J5 #"H/DF300RTS Rear Guard Board,Right 1
18 03010673 Al1-1J5 0474 /DF300RTS Rear center guard 1
19 09050002 [ B €4 ) 0% Fr MIS Circular orange reflector M5 1
20 09050003 [ 214 ) % Fr M5 Circular red reflector M5 2
21 09050001 77 I M5 Square reflector 2

26 L




27T W




PP PP COVERING

-
S

17

-
9

Fr 5 S 4 R He 3 44 B s Ly
NO.| Code name Chinese Description Q'ty
1 03030981-1 AL- UK K E Instrument bottom cover 1
2 03030985 AT1-2FT R - Front floor panel upper 1
3 03030985-1 AL2FTJER Front floor panel lower 1
4 03030982-1 A2 A 6 105 P % Side panel left decorative grid 1
5 03030982-2 AT-2{MIAR A & 1 X A Side panel right decorative grid 1
6 03030983 AL-17E M AETD %% Left fuel tank edge strip 1
7 03030984 Al-UAHAEN % Right fuel tank edge strip 1
8 03031063 AL-2FT 210 % Front edgings,left 1
9 03031064 A1-2RT AL % Front edgings,right 1
10 03031058 ALZERDKAE Plastic water tank 1
11 03030987 Al-1J5)EMR Rear floor panel 1
12 03030986-1 A1-175 H 2B Left middle decorative panel 1
13 03030986-2 Al-14 H 2B Right middle decorative panel 1
14 03031062 INVERSN LR Rear inner fender 1
15 03030988 Al-1JE 450tk Rear fender 1
16 03030990 Al-1)5 R &R Connection plate,Rear tail light 1
17 03030991 Al-1J5 X % Cover, rear fork 2
18 03030991-1 AL-1J5 R %E Cover, rear absorber 2
19 03030992-1 Al-1F)ER k1 Rear bottom plate plug 1 1
20 03030992-2 AlJEJEMRE K2 Rear bottom plate plug 2 3
21 09060031 Ja P Rear mirrow 1

28 L




RN BZ 4 SEATER & RUBBER PARTS

Y

N |
|
=

[

i 5 W 44 R IE L 44 R HE B
NO.[ Code name Chinese Description Qty| ¥

1 05010085-1 I e Front seater 1

2 05010085-2 )5 e Rear seater 1

3 06990101 Vg T Battery strap 1

4 06990102 T H&Y % Tool box strap 1

5 06020199 VH A6 BT [ SEAS R A Front rubber parts; fuel tank 2

6 06020198 B AT [ 5B A% e A4 Rubber part;headlight 2

7 06020200 VA 5 [ B A% R A Rear rubber parts; fuel tank 2

8 06020201 T e R A Rubber cover,handle bar bolt 4

9 06020197 PRE B R Rubber cover, 20

29




FEZ T & Tool Kit

I
"= O"-::&-‘r—..,nm —

s

8

Fr 5 U oL 3 44 R K LRy
NO Code name Chinese Description Q'ty

1 16010006 XL 0Z 42 7] Dual-Purpose Screwdriver 1

2 16010005 12-14FF FUER T Open Spanner(12-14) 1

3 16010004 8-107F R F Open Spanner(8-10) 1

4 16010007 1655121 K AE FEE T Spark Plug Box Spanner(S=16) 1

5 16010002 6mm P 7S AR F Socket Head Screw Wrench(6mm) | 1

6 16010001 SmmP S ARTF Socket Head Screw Wrench(5mm) | 1

7 16990010 b ZE T B A, Bag for Tools Kit 1

8 B 27 12 SR Tools Kit 1

030 7




